
GUIDANCE ON ACUTE MANAGEMENT OF SEIZURES AND STATUS 

EPILEPTICUS 
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midazolam 10-20mg  subcutaneously (or buccal) 

repeat at 10 minutes if not effective 

Is hospital transfer 

appropriate?  

No 

Urgent transfer 

to A&E  

 

Yes 

Check airway, give oxygen, 

check BM 

Yes No 

Still fitting? – status epilepticus 

No 
Yes 

Doctor to consider  

• Lorazepam 2-4mg IV over 30 sec 

• Phenytoin 1g IV over 20min in 250ml 

n.saline (if not on oral) 

• Check anticonvulsant levels if relevant 

• Transfer to hospital 

 

Consider 

• Maintenance with midazolam 30mg 

sc via syringe driver over 24 hours 

(or increase current dose) 

• Commencing or increasing sc 

dexamethasone in those with 

cerebral oedema 

• Review of anticonvulsants and 

check levels if relevant 

Still fitting? 

If further fits, return to top of flow chart 

 

Attempt IV access 

Ref:  

1) Worthing Pharmacy Guidelines 

for treatment of status epilepticus 

2) Twycross et al (2007) Palliative 

Care Formulary (PCF3) 

3) British National Formulary 

(2009) 

4)  Portsmouth Hospitals A and E 

status epilepticus guidelines 

50-100mg phenobarbitone IM stat if 

still awaiting medical input 

Maintenance with subcutaneous 

phenobarbitone 100-500mg 

over 12 hours in 25ml water for 

injection  


